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Brentuximab vedotin  


1. Package Insert – Brentuximab Vedotin (ADCETRIS) 50 mg powder for concentrate for solution for infusion Ref.: EU-


DEC20-HK-MAR21 


2. Gordon LI, Hong F, Fisher R I et al. Randomized Phase III Trial of ABVD Versus StanfordV With or Without Radiation 


Therapy in Locally Extensive and Advanced-Stage Hodgkin Lymphoma: An Intergroup Study Coordinated by the 


Eastern Cooperative Oncology Group (E2496). J Clin Oncol 31:684-691.  


3. Hoskin PJ, et al. Randomized Comparison of the Stanford V Regimen and ABVD in the Treatment of Advanced 


Hodgkin’s Lymphoma: United Kingdom National Cancer Research Institute Lymphoma Group Study ISRCTN 


64141244 J Clin Oncol 27:5390-5396 


4. Canellos GP, Anderson J R, Propert K J et al. Chemotherapy of advanced Hodgkin’s disease with MOPP, ABVD, OR 


MOPP Alternating with ABVD. N Engl J Med. 1992 Nov 19;327(21):1478-84 


5. Martin WG, Ristow K M, Habermann T M et al. Bleomycin Pulmonary Toxicity Has a Negative Impact on the Outcome 


of Patients With Hodgkin’s Lymphoma. J Clin Oncol 23:7614-7620 


6. Connors J M, Jurczak W, Straus D J et al. Brentuximab Vedotin with Chemotherapy for Stage III or IV Hodgkin’s 


Lymphoma. N Engl J Med DOI: 10.1056/NEJMoa1708984 


7. Hutchings M, Radford J, Ansell S M et al. Brentuximab vedotin plus doxorubicin, vinblastine, and dacarbazine in 


patients with advanced-stage, classical Hodgkin lymphoma: A prespecified subgroup analysis of high-risk patients 


from the ECHELON-1 study. Hematological Oncology. 2021;1–11. 


8. Straus D J, Długosz-Danecka M, Alekseev S et al. Brentuximab vedotin with chemotherapy for stage III/IV classical 


Hodgkin lymphoma: 3-year update of the ECHELON-1 study. Blood. 2020;135(10):735-742 


9. Straus D J, Długosz-Danecka M, Connors J M et al. Brentuximab vedotin with chemotherapy for stage III or IV 


classical Hodgkin lymphoma (ECHELON-1): 5-year update of an international, open-label, randomised, phase 3 trial. 


Lancet Haematol 2021; 8: e410-21 


10. Savage KJ. Aggressive Peripheral T-Cell Lymphomas (Specified and Unspecified Types). Hematology Am Soc 


Hematol Educ Program. 2005:267-77. 


11. Savage KJ, et al. ALK− anaplastic large-cell lymphoma is clinically and immunophenotypically different from both 


ALK+ALCL and peripheral T-cell lymphoma, not otherwise specified: report from the International Peripheral T-Cell 


Lymphoma Project. Blood. 2008;111: 5496-5504 


12. Horwitz S, O’Connor O A, Pro B et al. Brentuximab vedotin with chemotherapy for CD30-positive peripheral T-cell 


lymphoma (ECHELON-2): a global, double-blind, randomised, phase 3 trial. Lancet. Published online December 4, 


2018 http://dx.doi.org/10.1016/S0140-6736(18)32984-2 


13. Horwitz S, O’Connor O A, Pro B et al. 1150 The Echelon-2 Trial: 5-Year Results of a Randomized, Double-Blind, 


Phase 3 Study of Brentuximab Vedotin and CHP (A+CHP) Versus CHOP in Frontline Treatment of Patients with 


CD30-Positive Peripheral T-Cell Lymphoma. Oral and Poster Abstracts 62nd ASH Annual Meeting and Exposition 


December 5-8, 2020 


14. National Comprehensive Cancer Network NCCN Clinical Practice Guideline in Oncology Hodgkin Lymphoma version 


3, 2021 March 12, 2021 


15. National Comprehensive Cancer Network NCCN Clinical Practice Guideline in Oncology T-cell Lymphoma version 1, 


2021 October 5, 2020 



http://dx.doi.org/10.1016/S0140-6736(18)32984-2
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Brigatinib (Alubrig) 


1. Package Insert – Alunbrig® film-coated tablets. Takeda Pharmaceuticals (HK) Ltd. June 2020 


2. Camidge et al. Brigatinib Versus Crizotinib in ALK Inhibitor-Naive Advanced ALK-Positive NSCLC: Final Results of Phase 


3 ALTA-1L Trial. J Thorac Oncol. 2021 Dec;16(12):2091-2108 


3. Camidge et al. Brigatinib Versus Crizotinib in Advanced ALK Inhibitor-Naive ALK-Positive Non-Small Cell Lung Cancer: 


Second Interim Analysis of the Phase III ALTA-1L Trial. J Clin Oncol. 2020 Nov 1;38(31):3592-3603 


4. Camidge et al. Brigatinib versus Crizotinib in ALK-Positive Non-Small-Cell Lung Cancer. N Engl J Med. 2018 Nov 


22;379(21):2027-2039 


5. Camidge et al. Exploratory Analysis of Brigatinib Activity in Patients With Anaplastic Lymphoma Kinase-Positive Non-


Small-Cell Lung Cancer and Brain Metastases in Two Clinical Trials. J Clin Oncol. 2018 Sep 10;36(26):2693-2701 


6. Garcia Campelo et al. Health-related quality of life in the randomized phase III trial of brigatinib vs crizotinib in 


advanced ALK inhibitor-naive ALK + non-small cell lung cancer (ALTA-1L). Lung Cancer. 2021 May;155:68-77 


7. Peters et al. Alectinib versus Crizotinib in Untreated ALK-Positive Non-Small-Cell Lung Cancer. N Engl J Med. 2017 Aug 


31;377(9):829-838 


8. Mok T et al. Updated overall survival and final progression-free survival data for patients with treatment-naive 


advanced ALK-positive non-small-cell lung cancer in the ALEX study. Ann Oncol. 2020 Aug;31(8):1056-1064 


9. Soria et al. First-line ceritinib versus platinum-based chemotherapy in advanced ALK-rearranged non-small-cell lung 


cancer (ASCEND-4): a randomised, open-label, phase 3 study. Lancet. 2017 Mar 4;389(10072):917-929  


10. Solomon et al. First-line crizotinib versus chemotherapy in ALK-positive lung cancer. N Engl J Med. 2014 Dec 


4;371(23):2167-77 


11. NICE technology appraisal guidance - Brigatinib for ALK-positive advanced non-small-cell lung cancer that has not 


been previously treated with an ALK inhibitor (TA670). Jan 2021 


12. Scottish Medicines Consortium. brigatinib 30mg, 90mg and 180mg film-coated tablets (Alunbrig®) SMC No. 2314  


13. Scottish Medicines Consortium. brigatinib 30mg, 90mg and 180mg film-coated tablets (Alunbrig®) SMC No. 2147 


14. Public Summary Document – PBAC Meeting November 2019. BRIGATINIB, Tablet 30mg, 90mg, 180mg, Alunbrig®, 


Takeda Pharmaceuticals Australia Pty Ltd. 


15. Non-Small Cell Lung Cancer Cancers. NCCN Clinical Practice Guidelines in Oncology. Version 1.2022 


16. Planchard et al. Metastatic non-small cell lung cancer: ESMO Clinical Practice Guidelines for diagnosis, treatment and 


follow-up. Ann Oncol. 2018 Oct 1;29(Suppl 4):iv192-iv237 
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Capmatinib (Tabrecta) 


1. Package Insert – Tabrecta® Tablets. Novartis Pharmaceuticals (HK) Ltd. October 2020 


2. Vuong et al. Clinicopathological implications of MET exon 14 mutations in non-small cell lung cancer - A systematic 


review and meta-analysis. Lung Cancer. 2018 Sep;123:76-82 


3. Paik et al. Response to MET inhibitors in patients with stage IV lung adenocarcinomas harboring MET mutations 


causing exon 14 skipping. Cancer Discov. 2015 Aug;5(8):842-9. doi: 10.1158/2159-8290.CD-14-1467. Epub 2015 May 


13. Erratum in: Cancer Discov. 2016 Mar;6(3):330 


4. Mazieres et al. Immune checkpoint inhibitors for patients with advanced lung cancer and oncogenic driver alterations: 


results from the IMMUNOTARGET registry. Ann Oncol. 2019 Aug 1;30(8):1321-1328 


5. Sabari et al. PD-L1 expression, tumor mutational burden, and response to immunotherapy in patients with MET exon 


14 altered lung cancers. Ann Oncol. 2018 Oct 1;29(10):2085-2091 


6. Reis et al. MET Expression in Advanced Non-Small-Cell Lung Cancer: Effect on Clinical Outcomes of Chemotherapy, 


Targeted Therapy, and Immunotherapy. Clin Lung Cancer. 2018 Jul;19(4):e441-e463 


7. Vansteenkiste et al. Capmatinib for the treatment of non-small cell lung cancer. Expert Rev Anticancer Ther. 2019 


Aug;19(8):659-671 


8. Wong et al. MET exon 14 skipping mutation positive non-small cell lung cancer: Response to systemic therapy. Lung 


Cancer. 2021 Apr;154:142-145 


9. Cai et al. Budget impact of capmatinib for adults with metastatic non-small cell lung cancer harboring a MET exon 14 


skipping mutation in the United States. J Med Econ. 2021 Jan-Dec;24(1):131-139 


10. Wolf et al. GEOMETRY mono-1 Investigators. Capmatinib in MET Exon 14-Mutated or MET-Amplified Non-Small-Cell 


Lung Cancer. N Engl J Med. 2020 Sep 3;383(10):944-957 


11. Non-small cell lung cancer. NCCN Clinical Practice Guidelines in Oncology. Version 1.2022 


12. Planchard et al. Metastatic non-small cell lung cancer: ESMO Clinical Practice Guidelines for diagnosis, treatment and 


follow-up. Ann Oncol. 2018 Oct 1;29(Suppl 4):iv192-iv237 
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Dapagliflozin References: 


1. Reyes EB et al.  Heart failure across Asia: same healthcare burden but differences in organization of care.  Int J of 
Cardiology.  2016;18:891-975. 


2. Hai J, Siu CW.  Clinical characteristics, management, and outcomes of hospitalized heart failure in a Chinese population – 
the Hong Kong Heart Failure Registry.  J Cardia Failure.  2016. 


3. Ng A, Wong F, Lee P.  Effects of a transitional palliative care model on patients with end-stage heart failure: study protocol 
for a randomized controlled trial.  Trials.  2016;17(1). 


4. Savarese G, Lund L.  Global public health burden of heart failure.  Card Fail Rev.  2017;03(01):7. 
5. Kaplinsky E.  DAPA-HF trial: dapagliflozin evolves from a glucose lowering agent to a therapy for heart failure.  Drugs in 


Context.  28 Feb 2020;9:2019-11-3.  
6. McEwan P, Darlington O et al.  cost-effectiveness of dapagliflozin as a treatment for heart failure with reduced ejection 


fraction: a multinational health-economic analysis of DAPA-HF.  Eur J Heart Fail.  2020;22(11):2147-2156. 
7. Seferovic PM et al.  Heart Failure Association of the European Society of Cardiology update on sodium-glucose co-


transporter 2 inhibitors in heart failure.  Eur J Heart Fail.  2020;22:1984-6. 
8. NICE Pathways – treating chronic heart failure with reduced ejection fraction.   


[https://pathways.nice.org.uk/pathways/chronic-heart-failure#path=view%3A/pathways/chronic-heart-failure/treating-
chronic-heart-failure-with-reduced-ejection-fraction.xml&content=view-node%3Anodes-add-ons-and-specialist-treatment] 


9. Guideline for primary care of chronic heart failure: practice version (2019). 
[http://rs.yiigle.com/CN114798201910/1165466.htm] 


10. 2020 Clinical practice guidelines on the diagnosis and management of heart failure – a comprehensive updated guideline 
from the Heart Failure Society (Singapore). 


[https://www.hfss.org.sg/wp-content/uploads/2018/07/Singapore-Heart-Failure-Guidelines-2020.pdf] 
11. Petrie MC, Verma S et al.  Effect of dapagliflozin on worsening heart failure and cardiovascular death in patinets with heart 


failure with and without diabetes.  Journal of American Medical Association.  April 14, 2020;323(14):1355-1368. 
12. Wu B, Bell K et al.  Understanding CKD among patients with T2DM: prevalence, temporal trends, and treatment patterns – 


NHANES 2007-2012.  BMJ Open Diabetes Research and Care.  2016;4:3000154. 
13. Package Insert – Dapagliflozin (Forxiga® ) 5mg and 10mg film-coated tablet.  Nov 2020. Doc ID-004133832v4. Forxiga 


SmPC_Ref_to_EU_ver Nov 2020_HK&MO_v1. AstraZeneca.    
14. Dapagliflozin.  IBM Micromedex 2021. Accessed on 3 Nov 2021. 
15. Dapagliflozin for treating chronic heart failure with reduced ejection fraction.  National Institute for Health and Care 


Excellence.  Technology appraisal guidance 679.  Published: 24 Feb, 2021. 
[https://www.nice.org.uk/guidance/ta679/resources/dapagliflozin-for-treating-chronic-heart-failure-with-reduced-ejection-
fraction-pdf-82609327985605] 


16. Dapagliflozin 10mg film-coated tablets (Forxiga®).  Scottish Medicines Consortium SMC 2322.  Published 21 Apr 2021  


[https://www.scottishmedicines.org.uk/media/5877/dapagliflozin-forxiga-final-march-2021-for-website.pdf] 
17. Dapagliflozin, tablet 10mg, Forxiga, AstraZeneca Pty Ltd.  Pharmaceutical Benefits Advisory Committee (PBAC) Meeting 


Outcomes – September 2021 PBAC Meeting  
[https://www.pbs.gov.au/industry/listing/elements/pbac-meetings/pbac-outcomes/2021-09/september-2021-pbac-web-


outcomes.pdf] 
18. 2021 ESC Guidelines for the diagnosis and treatment of acute and chronic heart failure.  European Heart Journal.  Task 


Force for the diagnosis and treatment of acute and chronic heart failure of the European Society of Cardiology (ESC).  2021; 
42, 3599_3726 


19. Maddox TM, Januzzi JL et al.  2021 Update to the 2017 ACC expert consensus decision pathway for optimization of heart 
failure treatment: answers to 10 pivotal issues about heart failure with reduced ejection fraction.  Journal of The Ameriacn 
College of Cardiology.  2021;77(6):772-810 


20. Clinical Review Report - Dapagliflozin (Forxiga).  Indication: heart failure with reduced ejection fraction.  The Canadian 
Agency for Drugs and Technologies in Health (CADTH) Common Drug Review.  March 2021. 


21. Gupta M, Rao S et al.  The role of dapagliflozin in the management of heart failure: an update on the emerging evidence.  
Therapeutics and Clinical Risk Management 2021:17 823–830 


22. McMurray JJV, Solomon SD et al.  Dapagliflozin in patients with heart failure and reduced ejection fraction.  The New 
England Journal of Medicine.  Nov 21, 2019;38(21):1995-2008. 


23. Solomon SD, Jhund PS et al.  Effect of dapagliflozin in patients with HFrEF treated with sacubitril/valsartan.  The DAPA-
HF trial.  JACC Heart Failure.  2020 Oct;8(10):811-818 


24. Berg DD, Jhund PS et al.  Time to clinical benefit of dapagliflozin and significance of prior heart failure hospitalisation in 
patients with heart failure with reduced ejection fraction.  JAMA Cardiology.  2021;6(5):499-507. 


25. Docherty KF, Jhund PS et al.  Effects of dapagliflozin in DAPA-HF according to background heart failure therapy.  European 
Heart Journal.  2020;41:2379-2392. 


26. Dapagliflozin, tablet 10mg, Forxiga, AstraZeneca Pty Ltd.  Pharmaceutical Benefits Advisory Committee (PBAC) Meeting 
Outcomes – July 2021 PBAC Meeting  


[https://www.pbs.gov.au/industry/listing/elements/pbac-meetings/psd/2021-07/files/dapagliflozin-CKD-psd-july-2021.pdf] 
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Docetaxel Reference: 
 
1. HK prescribing information – Docetaxel (Taxotere®) 20 mg/0.5 ml and 80 mg/2 ml concentrate and solvent for 


solution for infusion.  CCDS V35, 37, 38, 39, 40 –adapted EU SmPC Apr 2020.   
2. Advanced prostate cancer: AUA/ASTRO/SUO Guideline 2020. 


[https://www.auanet.org/guidelines/guidelines/advanced-prostate-cancer] 
3. European Association of Urology (EAU) Guidelines for prostate cancer  


[https://uroweb.org/guideline/prostate-cancer/#6_4] 
4. Parker C, Castro E et al. Prostate cancer: ESMO clinical practice guidelines for diagnosis, treatment and follow-


up.  Annals of Oncology.  2020;31(9):1119-34 
5. Kessel A, Kohli M, Swami U.  Current management of metastatic castration-sensitive prostate cancer.  Cancer 


Treatment and Research Communications.  Cancer Treatment and Research Communications 28 (2021) 
100384. 


6. Sweeney CJ, chen YH et al.  Chemohormonal therapy in metastatic hormone-sensitive prostate cancer.  The 
New England Journal of Medicine.  Aug 20, 2015;373(8):737-46. 


7. Kyriakopoulos CE, Chen YH et al.  Chemohormonal therapy in metastatic hormone-sensitive prostate cnacer: 
long-term survival analysis of the randomized phase III E3805 CHAARTED trial.  Journal of Clinical Oncology.  
Apr 10, 2018;36(11):1080-1087.. 


8. Gravis G et al.  Androgen-deprivation therapy alone or with docetaxel in non-castrate metastatic prostate cancer 
(GETUG-AFU 15): a randomised, open-label, phase 3 trial.  The Lancet.  Feb 2013;14:149-158 


9. Gravis G, Boher JM et al.  Androgen-deprivation therapy (ADT) plus docetaxel versus ADT alone in metastatic 
non castrate prostate cancer: impact of metastatic burden and long-term survival analysis of the randomized 
phase 3 GETUG-AFU 15 trial.  European Urology.  2016;70:256-262.   


10. James ND, Syders MR et al.  Addition of docetaxel, zoledronic acid, or both to first-line long-term hormone 
therapy in prostate cancer (STAMPEDE): survival results from an adaptive, multiarm, multistage, platform 
randomised controlled. Trial.  The Lancet.  Mar 19, 2016;387:1163-1177. 


11. Clarke NW, Ali A et al.  Addition of docetaxel to hormonal therapy in low- and high-burden metastatic hormone 
sensitive prostate cancer: long-term survival results from the STAMPEDE trial.  Annals of Oncology.  
2019;30:1992-2003. 


12. Sathianathen NJ, Philippou YA et al.  Taxane-based chemohormonal therapy for metastatic hormone-sensitive 
prostate cancer (Review).  Cochrane Database of Systematic Reviews 2018, Issue 10. Art. No.: CD012816.  
DOI: 10.1002/14651858.CD012816.pub2. 


13. Marchioni M, Di Nicola M et al.  New antiandrogen compounds compared to docetaxel for metastatic hormone 
sensitive prostate cancer: results from a network meta-analysis.  The Journal of Urology.  April 2020;203:751-
759.  


14. Sathianathen NJ, Koschel S et al.  Indirect comparisons of efficacy between combination approaches in 
metastatic hormone-sensitive prostate cancer: A systematic review and network meta-analysis.  European 
Urology.  2020;77:365-372. 
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Fentanyl PecFent reference list 


1. Fallon M et al. Efficacy and safety of fentanyl pectin nasal spray compared with immediate-release morphine sulfate 


tablets in the treatment of breakthrough cancer pain : a multicenter, randomized, controlled, double-blind, double-


dummy multiple-crossover study. Journal of Supportive Oncology, 9(6), 224–231. 


2. Portenoy RK et al. Long-term safety, tolerability, and consistency of effect of fentanyl pectin nasal spray for 


breakthrough cancer pain in opioid-tolerant patients. J Opioid Manag. Sep-Oct 2010;6(5):319-28. 


3. Janknegt R et al. Rapid acting fentanyl formulations in breakthrough pain in cancer. Drug selection by means of the 


System of Objectified Judgement Analysis. Eur J Hosp Pharm 2018 ;25 :e2/ dpo :10.1136/ejhpharm-2016-001127. 


4. Mercadante S et al. Long-term efficacy and tolerability of intranasal fentanyl in the treatment of breakthrough cancer 


pain. Support Care Cancer 2015 ;23 :1349-1354. 
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Enerzair References: 


1. Asthma: diagnosis, monitoring and chronic asthma management.  National Institute for Health and Care Excellence 
Technology guideline [ng80].  Published: 29 Nov 2017. 


[https://www.nice.org.uk/guidance/ng80/resources/asthma-diagnosis-monitoring-and-chronic-asthma-management-pdf-
1837687975621] 


2. Bodzenta-Lukaszyk A, Dymek A et al.  Fluticasone/formoterol combination therapy is as effective as fluticasone/salmeterol 
in the treatment of asthma, but has a more rapid onset of action: an open-label, randomized study.  BMC Pulmonary 
Medicine.  2011;11:28. 


3. Gary WK Wong.  Zero tolerance to asthma death.  Hong Kong Med J.  April 2010;16(2):84. Editorial 
4. Gessner C, Kornmann O et al.  Fixed-dose combination of indacterol/glycopyrronium/mometasone furoate one-daily versus 


salmeterol/fluticasone twice-daily plus tiotropium once-daily in patients with uncontrolled asthma: a randomised, phase IIIb 
non-inferiority study (ARGON).  Respiratory Medicine. 2020;170. 106021 


5. Global strategy for asthma management and prevention.  Updated 2021.   
[https://ginasthma.org/wp-content/uploads/2021/05/GINA-Main-Report-2021-V2-WMS.pdf] 


6. HKSAR Census and Statistics Department.  2014 Thematic Household Survey Report No. 58.  Health Status of Hong Kong 
Residents. 


7. Hong Kong Thoracic Society Handbook to Lung Disease.  Hong Kong University Press (2010) 
8. Indacaterol / glycopyrronium / mometasone furoate 114 micrograms / 46 micrograms / 136 micrograms (Enerzair 


Breezhaler® ).  Scottish Medicines Consortium SMC 2355.  Published 10 May 2021  
[https://www.scottishmedicines.org.uk/media/5939/indacaterol-glycopyrronium-mometasone-furoate-enerzair-breezhaler-
abb-final-april-2021docx-for-website.pdf] 


9. Kerstjens HAM, Maspero J et al.  Once-daily, single-inhaler mometasone-indacaterol-glycopyrronium versus monetasone-
indacterol or twice-daily fluticasone-salmeterol in patients with inadequately controlled asthma (IRIDIUM): a randomised, 
double-blind, controlled phase 3 study.  The Lancet.  July 9, 2020.  https://doi.org/10.1016/S2213-2600(20)30190-9 


10. Package Insert – indacaterol (as acetate) 150mcg, glycopyrronium bromide 50mcg and mometasone furoate 160mcg 
(Enerzair Breezhaler) inhalation powder hard capsules.  Last revision 11 Jun 2021.  Ref EU May 2021.  


11. Sagara H, Barbier N et al.  Efficacy of one time per day, single-inhaler indacaterol/glycopyrronium/mometasone in patients 
with inadequately controlled asthma: post hoc analysis of IRIDIUM study in Asian population.  BMJ Open Resp Res.  
2021;8:e000856. doi:10.1136/bmjresp-2020-000856. 


12. Surveillance and Epidemiology Branch, CHP of DoH.  2017 Jul Non-communicable Disease Watch. 
13. Svedsater H, Stynes G et al.  Once-daily fluticacone furoate/vilanterol versus twice daily combination therapies in asthma-


mixed treatment comparisons of clinical efficacy.  Asthma Research and Practice.  2016;2:4. 
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Linaclotide (Linzess) 


1. Linzess Worldwide Marketing Authorization Status, as at 2021.  


2. NICE guideline. Irritable bowel syndrome with constipation in adults: linaclotide. Evidence summary Published: 9 April 2013. 


3. SMC Scotland. Linaclotide hard capsules, 290 micrograms (Constella®). Published: 10 May 2013. 


4. Chey WD et al. Linaclotide for Irritable Bowel Syndrome with Constipation: A 26-Week, Randomized, Double-blind, Placebo-Controlled Trial to Evaluate 


Efficacy and Safety. Am J Gastroenterol 2012; 107:1702–1712 


5. Rao S, et al. A 12-Week, Randomized, Controlled Trial with a 4-Week Randomized Withdrawal Period to Evaluate the Efficacy and Safety of Linaclotide 


in Irritable Bowel Syndrome with Constipation. Am J Gastroenterol 2012; 107:1714–1724 


6. Quigley EMM et al. Randomised clinical trials: linaclotide phase 3 studies in IBS-C– a prespecified further analysis based on European Medicines 


Agency-specified endpoints. Aliment Pharmacol Ther 2013; 37: 49–61 


7. Linzess Package Insert Hong Kong 2018 


8. Weinburg DS et al. American Gastroenterological Association Institute Guideline on the Pharmacological Management of Irritable Bowel Syndrome. 


Gastroenterology 2014; 147:1146–1148 


9. Quigley EMM et al. Irritable Bowel Syndrome: A Global Perspective. World Gastroenterology Organisation Global Guidelines 2015. 


10. Moayyedi P et al. Canadian Association of Gastroenterology Clinical Practice Guideline for the Management of Irritable Bowel Syndrome (IBS). Journal 


of the Canadian Association of Gastroenterology, 2019, 2(1), 6–29 


11. NICE guideline. Irritable bowel syndrome in adults: diagnosis and management. Clinical guideline Published: 23 February 2008. 


12. Videlock EJ, Cheng V, Cremonini F. Effects of Linaclotide in Patients with Irritable Bowel Syndrome with Constipation or Chronic Constipation: A Meta-


analysis. Clinical gastro. and hepatology. 2013; 11:1084–1092 


13. Buono JL et al. Impact of Linaclotide Treatment on Work Productivity and Activity Impairment in Adults with Irritable Bowel Syndrome with 


Constipation: Results from 2 Randomized, Double-Blind, Placebo-Controlled Phase 3 Trials. Am Health Drug Benefits. 2014;7(5):289-297. 


14. Johnson JM, Quigley EMM. A review of the clinical efficacy of linaclotide in irritable bowel syndrome with constipation. Current Medical Research & 


Opinion Vol. 29, No. 2, 2013, 149–160 
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Lorlatinib references: 


 
1. Package Insert – Lorlatinib (Lorviqua® ) 25mg and 100mg immediate-release film-coated tablet.  June 2020. Hong Kong.  


2. Lorlatinib for previously treated ALK-positive advanced non-small-cell-lung cancer.  National Institute for Health and Care 
Excellence Technology appraisal guidance 628.  Published: 13 May 2020. 


[https://www.nice.org.uk/guidance/ta628/resources/lorlatinib-for-previously-treated-alkpositive-advanced-nonsmallcell-lung-
cancer-pdf-82609023975109] 


3. Lorlatinib 25mg and100mg film-coated tablets (Lorviqua®).  Scottish Medicines Consortium SMC 2239.  Published 9 Mar 
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Lutropin alfa (Luveris) 


1. Lutropin alfa (Luveris) – Prescribing information, Merck Serono, Feb 2018. 
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Methoxyflurane (Penthrox® )  


1. Methoxyflurane (Penthrox® ) – Prescribing information, Medical Developments International Ltd, Aug 2021. 


2. Periodic Benefit-Risk Evaluation Report: Methoxyflurane (Penthrox® ), reported 20 Jul 2021, MDI 
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Niraparib (Zejula) 
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Olaparib (Lynparza) 
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with newly diagnosed stage III/IV ovarian cancer with BRCA mutation. Presented at SGO Annual Meeting 2020 


5. Moore K, Colombo N, Scambia G et al.  Maintenance olaparib in patients with newly diagnosed advanced ovarian 
cancer.  NEJM 2018;379;2395-2505.  


6. Updated treamtent recommendations for newly diagnosed epithelia ovarian carcinoma from the ESMO Clinical Practice 
Guidelines 
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Olaparib (Lynparza) 
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Olaparib (Lynparza) 


 
1. Olaparib 100 and 150mg film-coated tablet (Lynparza)- Package Insert (AstraZeneca) April 2021 
2. De Bono J, Mateo J, Fizazi K et al.  Olaparib for metastatic castration-resistant prostate cancer.  N Engl J Med 


2020;382:2091-102 
3. Hussain M, Mateo J, Fizazi K et al.  Survival with olaparib in metastatic castration-resistant prostate cancer.  N Engl J 
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9. NCCN Guidelines on Prostate Cancer v 2.2022- Nov 30, 2021. 
https://www.nccn.org/professionals/physician_gls/pdf/prostate.pdf 
10. Poon DMC, Chan CK, Chan TW et al.  Hong Kong Urological Association-Hong Kong Society of Uro-Oncology 


consensus statements on the management of advanced prostate cancer-2019 Updates. Asia-Pac J Clin Onocl 
2021;17(Suppl 3):12-2 


https://onlinelibrary.wiley.com/doi/10.1111/ajco.13580 
11. https://www.pbs.gov.au/industry/listing/elements/pbac-meetings/psd/2021-03/files/olaparib-psd-mar-2021.pdf 
12. Cancer Statistics 2018. Hong Kong Cancer Registry, Hospital Authroity 
13. Markova AS, Polikarpova SB, Kamolov BSh et al.  Prognostic factors of overall survival in patients with metastatic 


casgtration-resistant prostate cancer.  Cqancer Urology 2015;11(2):77-84 
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Pembrolizumab (Keytruda): 


1. Package insert – Pembrolizumab (KEYTRUDA) Solution for injection 100mg/4ml. MSD Jan 2019. HKPC-


MK3475-IV-032020 


2. Vernorken J B, Mesia R, Rivera F et al. Platinum-based chemotherapy plus cetuximab in head and neck 


cancer. N Engl J Med 2008; 359:1116-1127 


3. Oral Cavity and Pharynx Cancer Incidence statistics, SEER 18 2011-2017. National Cancer Institute.  


4. Chang J H, Wu C C, Yuen KSP et al. Locoreginally recurrent head and neck squamous cell carcinoma: 


Incidence, survival, prognostic factors, and treatment outcomes. Oncotarget 2017; 8(33): 55600-55612 


5. National Comprehensive Cancer Network (NCCN). Head and Neck Cancers (Ver 2.2021). 


6. Machiels J P, Leemans C R, Golusinski W et al. Squamous cell carcinoma of the oral cavity, larynx, 


oropharynx and hypopharynx: EHNS-EMSO-ESTRO Clinical Practice Guidelines for diagnosis, treatment 


and follow-up. Ann Oncol 2020; 31 (11): 1462-1475 


7. Burtness B, Harrington K J, Greil R et al. Pembrolizumab alone or with chemotherapy versus cetuximab 


with chemotherapy for recurrent or metastatic squamous cell carcinoma of the head and neck (KEYNOTE-


048): a randomised, open-label, phase 3 study. Lancet 2019; 394: 1915–28 
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1. Adempas 1mg, 1.5mg, 2mg, 2.5mg prescribing information. 
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2016]. 


5. Erdal E et al. Cost-effectiveness of riociguat for treatment of patients with inoperable or post-operative recurrent/persistent 
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15. McLaughlin VV et al. Riociguat in patients with chronic thromboembolic pulmonary hypertension: 
16. PBS 2014. Public Summary Document. March 2014 PBAC Meeting. Accessed online [7 Dec 2020] 
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z/b/benign-prostatic-hyperplasia-(bph) 


2.  Centre for Health Protection, Department of Health. Centre for Health Protection, Department 


of Health - Men’s Health Line - Benign Prostatic Hyperplasia [Internet]. [cited 2021 Jun 7]. Available 
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tract symptoms as a result of benign prostatic hyperplasia: who are the best candidates. Int J Clin 


Pract. 2013 Jun;67(6):544–51.  
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alpha1A-adrenoceptor antagonist silodosin in men with signs and symptoms of benign prostatic 
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